Not Valid after: 04/11/2005

Biosolids Management Plan for the
Metropolitan Wastewater Management
Commission

#
o
2

Eugene/Springfield

CV0\043410042



CONTENTS

1 INETOAUCHION cueevrinrrttiittttc bbb s s b s bbb bbb e bbb bbbt 1-1
2 (ST LE B TT-Tas 41 o5 (03 o LR 2-1
21 Liquids FIOWSEIEAIMI. .....ccueuiiiiiiiiiiiiitcieict ettt ettt ettt 2-1

2.2 SOlids FIOWSIIEAIM. ......cuiiuiiiiiiiiiciiicieet ettt ettt ettt 2-1

221 Primary Treatment ..o 2-3

2.2.2 Secondary TTEAtIMENT........ccceiririeieiiireiceere ettt 2-4

2.2.3 SOlids ThiCKENING ....c.cveuiiieieiiiieicceee ettt et 2-4

2.2.4 DIESHION. ....eiiiiiiiiiiic e 2-4

2.2.5 Facultative Storage LagOoms. ..ottt et 2-4

2.3 Septage Receiving Facilities ..o 2-5
[...]
5-1 Trace Element Concentrations for MWMC Dewatered Biosolids Based on

Average 2000 Concentrations.........cocuiiiiiiiiiiiiiiic s 5-2
5-2  MWMC Biosolids Nutrient CoNCentrations.............ccccceuvuiuiiiiiiiiiiiniiiiiniicce e 5-2
6-1 Monitoring and Record Keeping Requirements from MWMC’s NPDES Permit

£OT BIOSOLIAS ...ttt es 6-1
7-1  EQUIPIMENT LISTING ...voveuiiiiieieiieccece ettt ettt 7-2
7-2  Site Selection Criteria for Dedicated Biosolids Application Site ...........ccccoereeiiinnecinneeerrecceenee 7-4
7-3  Available Nitrogen Assumptions for Dedicate Site Loading Rate Calculations..........c.ccccccoevreriiinnnnnnee. 7-6
7-4  Annual Site Loading Capacities for Poplar Tree and Grass Crops at the

Dedicated SIt........ccouiiiiiiiiiiiic s 7-7
7-5  Monitoring Summary for Dedicated Biosolids Site .............ccccoviiiiiiiiiiiiiiiiicccce, 7-8
7-6  Site Selection Criteria for New Cooperative Sites ........c..cccoiviviiriiiriieniniinicincieteeereteeteeee s 7-10
7-7  Available Nitrogen Assumptions for New and Existing Cooperative Sites Loading

Rate CalCUlations.........ccooueiiiiiiiieiie ettt 7-11
7-8  Monitoring Summary for Cooperative SIites ... 7-12
Figures
2-1 Biosolids Process Flow Diagram
7-1  MWMC Biosolids Reuse Site LayOuL...........ccccoueuiuiiiiiiiiiiiiiiiiiiecicceeeee e 7-13
7-2  MWMC Biosolids Management Facility Site Layout

CV0\043410042

Plan i Document No: Res-00449N

MWMC Biosolids Management Last Revised: 6/16/01



SECTION 1

Introduction

This biosolids management plan describes the intended use and operation of the Metropolitan Wastewater
Management Commission’s (MWMC) solids processing and biosolids recycling program.

The MWMC'’s Eugene/Springfield Water Pollution Control Facility (E/S WPCF) currently produces 4800
dry tons of biosolids annually. These solids are processed at the Biosolids Management Facility (BMF),
located 5.5 miles north of the WPCEF. For the majority of biosolids produced, MWMC will continue to rely
on volunteer and cooperating agricultural producers to utilize biosolids nutrient and soil building qualities
for crop growth.

In July 2000, the MWMC purchased 597-acres of land adjacent to the existing Biosolids Management
Facility. The MWMC intends to develop an environmentally safe and economically viable agricultural
operation that will beneficially recycle a significant portion (20-50 percent) of the current annual biosolids
production.

A small scale (5-10 percent of annual production) aerated-static pile composting program is operated
utilizing a controlled mix of wood chips and biosolids that is recycled back to the urban area as a finished
compost product.

The land application program, compost program, and the planned poplar project provide beneficial reuse
of biosolids through soil improvement and crop fertilizer value.

This plan describes the quantity, quality, and origin of biosolids and biosolids derived products generated
at the BMF. Pretreatment and treatment processes are outlined for perspective, as well as site selection
criteria and land application and reuse practices.

Specific objectives of this plan are:

e Provide DEQ and EPA with all required information on the origin and reuse of wastewater residuals
(sludge and biosolids)

e Provide land application site and crop management information for “Class B” biosolids.
e Outline methods of distribution and management controls for “Class A” biosolids.

e Describe contingency options in the event of a facility breakdown, upset, or accidental spill, either at
the WPCF, BMF or in transport to a land application site.

e Define land application site section criteria and public notification procedures.

CV0\043410042
Plan 1-1 Document No: Res-00449N

MWMC Biosolids Management Last Revised: 6/16/01



SECTION 2

Site Description

The following sections describe the MWMC facilities as they relate to biosolids production and handling.

21 Liquids Flowstream

The Cities of Eugene-Springfield own and operate a municipal sewage collection system and a 49-MGD
(dry weather flow) activated sludge water pollution control facility (WPCF). The average wet weather
design flow for the plant is 70-MGD, and the peak design flow is 175 MGD. The MWMC WPCEF contains
headworks, primary treatment, secondary treatment and sludge processing components.

The headworks consist of automated screw pumps, bar screens, four aerated grit removal chambers, and
four pre-aeration basins for odor control. They are followed by four circular 1.5 MG primary clarifiers.
Secondary sewage treatment facilities consist of eight 2.2 MG activated sludge aeration basins equipped
with both coarse and fine air bubble diffusers. The aeration basins are normally operated in the plug flow
mode. The secondary sewage treatment system is also able to operate under complete mix, step feed, or
contact stabilization methods. Eight circular 1.4 -MG clarifiers complete the secondary process. The final
process adds chlorine for disinfection and sulfur dioxide to remove residual chlorine. Treated effluent is
discharged to the Willamette River at River Mile 178. Sludges collected from the primary and secondary
treatment processes are transferred to anaerobic digesters for stabilization.

Approximately 87% of the materials delivered to the WPCF for processing are from domestic sources,
approximately 13% are from industrial/commercial sources and less than 1% is from septage and other
sources.

2.2 Solids Flowstream

The solids processing and biosolids reuse system for Eugene-Springfield consists of anaerobic digestion
facilities at the Water Pollution Control Facility (WPCF), and facultative storage lagoons (FSLs), belt filter
presses, and air drying beds (ADBs) located remotely at the BMF. Anaerobically digested biosolids is
pumped from sludge holding tanks at the WPCF through a 5.5-mile pipeline to the FSLs at the BMF.
Approximately 53 million gallons of 2 percent (approx.) digested biosolids, or approx. 4,800 dry tons, is
produced annually at the Eugene-Springfield WPCF.

Supernatant from the sludge storage lagoon is returned to the WPCF treatment process.

Beginning in the spring, biosolids are removed from the FSLs with a dredge and pumped through filters
and belt presses and transported by truck to the ADBs. Biosolids remain in the ADBs from 6 to 10 weeks
(depending on weather conditions and crop land availablity) where it is turned and windrowed
periodically using a Brown Bear windrow machine. If the weather has been conducive to drying, near the
end of July, the resulting dewatered biosolids are removed from the beds, transported by truck to farms
where a cooperative land application agreement has been reached, and spread on the farm land using end
pushout (“manure”) spreaders. A second drying cycle is begun in July or August with land application
occurring in September.

With development of the dedicated biosolids site, liquid biosolids prior to the belt presses can be diverted
directly to the dedicated land application system. If monitoring determines that the belt press filtrate meets
Class B biosolids pathogen reduction and vector attraction criteria, it may also be applied to the land
application system.

CV0\043410042
Plan 2-1 Document No. Res-00449N

MWMC Biosolids Management Last Revised: 6/16/01



In addition to being transported off-site to cooperating agricultural fields, dried biosolids harvested from
the drying beds may also be applied to certain buffer areas on the dedicated site. A schematic of this
operation is shown in Figure 2-1 (Biosolids Process Flow Diagram).

In addition to the land application program, a small-scale aerated static pile composting operation is
conducted at the BMF. This operation utilizes dried biosolids from the ADBs to construct aerated static
piles each year. The piles are created by mixing wood chips with the dried biosolids, in approximately a 2-
to-1 volume ratio, and building an 8-foot-high trapezoidal pile over perforated plastic aeration piping that
runs the length of the pile. A centrifugal blower, connected to the aeration piping, draws or pushes air
through the pile at timed intervals to maintain a specific temperature range within the core of the
composting pile (50° to 60°C). After the composting activity within the pile has reached maturity, the piles
are broken down and screened to recover wood chips that have not degraded. The resulting screened
compost is hauled off-site where it is utilized for soil conditioning, landscaping, ornamental gardens, and
vegetable gardens. An information packet is provided to each end-user outlining directions for use,
suggested application rates, and quality analysis. An example of this is located in Appendix E.

The key sizing and performance criteria for the existing biosolids management system are listed in
Table 2-1.

CV0\043410042
Plan 2-2 Document No. Res-00449N

MWMC Biosolids Management Last Revised: 6/16/01



TABLE 2-1
Summary of BMF Facilities Components

Facultative Storage Lagoons (FSLs)
No. of FSLs
Lagoon Surface Area
Hydraulic Capacity
Loading rate

Design

Current

Future (2020)
VSS Destruction
Dredge Pumping
Supernatant Pumping
Air Drying Beds
Number
Drying Bed Surface Area
Sidewall Depth
Drying Cycles

Number

Fill Time

Drying Time
Capacity per Drying Cycle

Storage

Liquid Storage Tanks
Number
Capacity

Cake Storage Hoppers
Number
Capacity

Mixing Pumps
Number
Type
Capacity

Belt Filter Press
Number
Size
Design Capacity

4
25 acres (272,250 sq. ft each)
25 million gallons (each)

25 Ib VSS/1,000 sq. ft/day

19.2 Ib VSS/1,000 sq. ft/day

29.0 Ib VSS/1,000 sq. ft/day

40 percent (design), 34 percent (actual)
2,000 gpm at 54 psig

800 gpm at 23 ft TDH

13
24 acres
14 inches (typ. depth: 12 in.)

2 per year (Apr - Aug, Aug - Oct)
6 to 12 weeks
0 to 12 weeks

7,000,000 dry Ibs of solids (based on
16 percent solids from belt presses)

3
1- 50,000 gal
2- 370,000 gal
2

90 yd® each

4

Induced-Screw Impeller
900 gpm at 75 ft TDH

3
2-meter
2440 dry Ibs/hour (each)

CV0\043410042
Plan

MWMC Biosolids Management

2-3

Document No. Res-00449N
Last Revised: 6/16/01



2.2.1 Primary Treatment

Four circular primary clarifiers remove approximately 35 percent of the solids in the wastewater stream.
Each clarifier has a dry weather design hydraulic capacity of 12.5 MGD and a wet weather design
hydraulic capacity of 17.8 MGD. Primary sludge is gravity thickened to 4 to 6 percent solids in the
clarifiers. The thickened sludge is collected into a hopper by rake arms where it is transferred by air
operated diaphragm pumps to the primary digesters.

2.2.2 Secondary Treatment

Aeration and clarification are the two components of secondary treatment. The mixture of activated sludge
and wastewater leaves the aeration tank and flows into the secondary settling tanks. The activated sludge
is settled at the bottom of the tank and concentrated to approximately 1 to 1.5 percent solids in the
secondary clarifiers. The excess activated sludge is then pumped to a gravity belt thickening process prior
to anaerobic digestion for further biological treatment.

2.2.3 Solids Thickening

Primary sludge is thickened by gravity in the primary clarifiers to approximately four to six percent solids.
The thickened sludge is collected by rake arms into a hopper where it is transferred by air operated
diaphragm pumps to anaerobic digesters.

From the aeration basins, wastewater flows into eight secondary clarifiers. Each clarifier has a dry weather
hydraulic design of 6.9 MGD and a wet weather hydraulic design of 9.5 MGD. Secondary sludge (waste
activated sludge) can be thickened in two different modes of operation.

During the cooler winter months, the activated sludge can flow by gravity from the return activated sludge
tower to the plant head works. At the head works, the waste activated sludge is combined with the plant
influent and continues on to the primary treatment process, where it is co-thickened with the raw primary
sludge.

Waste-activated sludge is transferred to one of the two gravity drainage belts. The waste activated sludge
is conditioned with polymer and applied to the filter belts at approximately 0.8 percent solids, and
thickened to 4 percent dry solids. After gravity belt-thickening, the activated sludge is pumped to the
anaerobic digestion process.

2.2.4 Digestion

Sludge from the primary and secondary processes is thickened and then pumped to the digestion process
(three 1.14MG digesters). Approximately 5 - 9 million gallons of septage is received from regional haulers
throughout the area annually and is either treated through the plant process or pumped directly to the
digestion process. The combined sludges are inoculated with bacteria and heated to approximately 36°C.
Bacteria in the digestion process reduce the organics into water, carbon dioxide and methane gas. This
process takes place over 15 to 35 days, depending on the amount of sludge that is pumped to the digesters.
The methane gas is used to produce heat and electrical energy that is used in the operation of the Regional
Treatment Facility.

2.2.5 Facultative Storage Lagoons

Digested biosolids from the holding tanks are pumped through a 5.5-mile force main into one of four 6.25-
acre FSLs located at the BMF. The FSLs are designed to maintain an aerobic layer free of scum or
membrane-type film build-up. The aerobic layer is maintained by controlling annual organic lagoon
loading at or below a critical area loading rate, and by the use of surface mixers to agitate and mix the
aerobic surface layer.

CV0\043410042
Plan 2-4 Document No. Res-00449N

MWMC Biosolids Management Last Revised: 6/16/01



The aerobic surface layer of the FSLs is usually between 1 and 3 feet in depth above the settled solids and
supports a very dense population of algae. Dissolved oxygen is supplied to this layer by algae
photosynthesis, by direct surface transfer from the atmosphere, and by the surface mixers. Oxygen is
utilized by the bacteria in the aerobic degradation of colloidal and soluble organic matter, while the
digested solids settle to the bottom of the lagoons and continue their anaerobic decomposition. The
hydraulic capacity of each FSL is approximately 25-million gallons.

Supernatant flows via 10-inch-diameter pipe to a point where it is discharged to a sanitary sewer manhole
and conveyed to the E/S WPCF.

2.2.6 Belt Filter Presses

Biosolids are pumped from the FSLs at approximately 3-5 percent solids, and is directed to one of two
370,000-gallon tanks for mixing prior to thickening. Biosolids pumped from the mix tanks pass through a
screening process to remove materials in excess of 5mm. From the screens, the biosolids are injected with a
concentrated polymer solution and flow onto one of three 2-meter belt filter presses. Dewatered solids are
removed from the presses at approximately 16-18 percent solids. Dewatered solids are transported to the
Air Drying Beds for further processing or transported directly to the land application sites for application.

Filtrate and washwater from the presses can be pumped directly to the FSLs or pumped into the
supernatant return line, which flows to the WPCF for further treatment. Future application may include
irrigation of filtrate and washwater to the dedicate land application site and poplar plantation.

2.3 Septage Receiving Facilities

In addition to wastewater received at the WPCF, approximately 5 - 9 million gallons of septage and a small
volume of holding tank wastewater, chemical toilet wastes and grease trap wastes are received annually
from regional haulers throughout the area. The septage received at the regional plant is treated through the
WPCEF or alternately, pumped directly to the anaerobic digestion process discussed in Section 2.2.4.

2.4 Pretreatment / Industrial Source Control

The regions industrial wastewater pretreatment program protects the environment and the area’s
wastewater collection, treatment facilities and biosolids quality by regulating potentially contaminated
wastewater discharges from commercial and industrial activities.